
INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Jack Screw Assembly for 78606
Thrust Race Trd 1220
Cylindrical Roller Bearing NTA 1220
3/4”-10 Finished Hex Nut Plated
Spring Pin Ex Strength Steel 1/4” x 1 1/4”

1/2”-13 x 4 Hex Head Cap Screw GR 8 Plated
Roller Bearing Assembly
1/2”-13 Top Lock Nut GR C Plated
Jack Block for 78606
Long Spacer

3/8”-16 x 3 3/4 Hex Head Cap Screw GR 5 Plated
3/8”-16 Grade C Top Lock Nut Plated
Anchor Shackle Bushing
3/4” SAE Flat Washer Plated
1/2” SAE Flat Washer Plated

1
4
2
2
2

2
2
2
1
1

1
2
1
2
2

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

1/2-13 x Hex Head Bolt GR 5 Plated
5/8” Screw Pin Anchor Shackle
3/8” Eye Grab Hook GR 100
5/8” SAE Flat Washer Plated

2
1
2
4

16
17
18
19

480371
16013
16012

1012
480350

11239
480368

1052
480367
480366

11229
1115

480365
2137

5/8”-18 Finish Hex Nut Zinc
3/4”-10 x 3 1/2 Hex Head Cap Screw GR 5 Plt
3/8” x 26 3/16” GR 100 Assy w/3/8” Sling

2
2
2

21
22
23

1110
11170

480372
3/4”-10 Heavy Nut 124 45100720
MDS Filled Nylon Strip Cut for 78606 225 45100877

2018

2074

11104

5/8”-18 x 2 3/4 Hex Head Cap Screw Grade 5 Zinc 220 11230

480357
480358

2002

23

23

18

141516
21

18

5
3

9

6

12

10

19
2019     22

2225

26

20
19

19
21

17 13
14

15 16

4

1

4

8

7

25

11

2
2

2
2

24

3

R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
ENGINE LOAD LEVELER6000 LBS.78606


